Annex for FCC 2.4G WIFI

Test Report No.: CTL2205129022-WF01

Appendix A: DTS Bandwidth

Test Result

TestMode Antenna Channel DTS BW [MHZz] FL[MHZ] FH[MHZz] LimitiMHz] Verdict
2412 8.120 2407.960 2416.080 0.5 PASS

1B Ant1 2437 8.120 2432.920 2441.040 0.5 PASS
2462 7.640 2457.960 2465.600 0.5 PASS

2412 15.560 2404.640 2420.200 0.5 PASS

1G Ant1 2437 16.440 2428.800 2445.240 0.5 PASS
2462 16.160 2453.800 2469.960 0.5 PASS

2412 16.440 2404.400 2420.840 0.5 PASS

11N20SISO Ant1 2437 17.760 2428.120 2445.880 0.5 PASS
2462 17.600 2453.200 2470.800 0.5 PASS

2422 30.880 2404.000 2434.880 0.5 PASS

11N40SISO Ant1 2437 36.560 2418.680 2455.240 0.5 PASS
2452 35.200 2434.400 2469.600 0.5 PASS
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Appendix B: Occupied Channel Bandwidth

Test Result
TestMode Antenna Channel OCB [MHZz] FL[MHZz] FH[MHZz] Limit(MHZz] Verdict

2412 12.898 2405.745 2418.643 PASS

1B Ant1 2437 13.830 2430.039 2443.869 PASS
2462 13.206 2455.388 2468.594 PASS

2412 16.689 2403.790 2420.479 PASS

1G Ant1 2437 16.957 2428.487 2445444 PASS
2462 16.719 2453.611 2470.330 PASS

2412 17.621 2403.315 2420.936 PASS

11N20SISO Ant1 2437 17.966 2428.023 2445989 PASS
2462 17.783 2453.106 2470.889 PASS

2422 35.964 2403.901 2439.865 PASS

11N40SISO Ant1 2437 36.927 2418.448 2455.375 PASS
2452 35.985 2434.042 2470.027 PASS
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Test Graphs
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Appendix C: Maximum conducted output power

Test Result

TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
2412 17.83 <30 PASS

11B Ant1 2437 17.44 <30 PASS
2462 17.71 <30 PASS

2412 21.75 <30 PASS

11G Ant1 2437 18.56 <30 PASS
2462 20.54 <30 PASS

2412 21.46 <30 PASS

11N20SISO Ant1 2437 18.52 <30 PASS
2462 20.49 <30 PASS

2422 22.88 <30 PASS

11N40SISO Ant1 2437 21.35 <30 PASS
2452 20.98 <30 PASS
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Test Graphs
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Appendix D: Maximum power spectral density

Test Result

TestMode Antenna Channel Result{[dBm/3-100kHz] Limit[dBm/3kHz] Verdict
2412 -6.34 <8 PASS

11B Ant1 2437 -5.86 <8 PASS
2462 -6.68 <8 PASS

2412 -9.13 <8 PASS

11G Ant1 2437 -11.65 <8 PASS
2462 -10.95 <8 PASS

2412 -9.49 <8 PASS

11N20SISO Ant1 2437 -12.79 <8 PASS
2462 -10.43 <8 PASS

2422 -9.6 <8 PASS

11N40SISO Ant1 2437 -11.55 <8 PASS
2452 -13.24 <8 PASS
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Test Graphs
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Center Freq 2.462000000 GHz

IFGain-Low

Ref Offset 1 dB
Ref 21.00 dBm

‘Center 2.462000 GHz
#Res BW 3.0 kHz

PNO: Wide ~

#/BW 10 kHz

e

#Avg Type: RMS

Trig: Free Run Avg[Hold: 1010

#Atten: 30 dB
Mkr1 2.462 846 6 GHz
.684 dBm|

Span 11.46 MHz
Sweep 1.209 5 (8001 pts)

Center Freq
2462000000 GHz!

Scale Type

Log Lin

11B_Ant1_2462
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[ Keysight Spectrum Anahyzer - Swept SA

AL .

Center Freq 2.412000000 GHz #Avg Type: RMS
PNO: Fast -+ 11iQ: Free Run AvglHald: 1040
IFGain:Low #Atten: 30 dB

Ref Offset 1 4B Mkri 2.413 870 1 GH M
Ref 21.00 dBm -9.126 dBm|

CenterFreq
2.412000000 GHz|

[Center 2.41200 GHz Span 23.34 MH
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2461 s (8001 pts)

11G_Ant1_2412

[ Keysight Spectrum Analyzer - Swept SA

AL E A .
Center Freq 2.437000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 1010
IFGain:Low #Atten: 30 dB
RefOffset1 dB. Mkr1 2.437 623 GHz Auto Tune;

Ref 21.00 dBm -11.645 dBm|

CenterFreq
2.437000000 GHz|

StartFreq

'Center 2.43700 GHz Span 24.66 MHz |5
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.601 s (8001 pts)

11G_Ant1_2437

[ Keysight Spectrum Anayzes - Swept 5A
AL §

: Y :
Center Freq 2.462000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 1010

IFGain:Low #Atten: 30 dB
RefOffset1 dB. Mkr1 2.461 700 03 GHz Auto Tune;
Ref 21.00 dBm -10.950 dBm|

CenterFreq
2.462000000 GHz|

|

StartFreq|
2449880000 GHz!

ICenter 2.46200 GHz Span 24.24 MHz
#Res BW 3.0 kHz #/BW 10 kHz Sweep 2.556 s (8001 pts)

11G_Ant1_2462
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[ Keysight Spectrum Anahyzer - Swept SA

s & 12:00:49 PMMay 18, 2022
Center Freq 2.412000000 GHz #Avg Type: RMS AL -

EoTToe o Trig: Free Run AvglHold: 1040

IFGain:Low - #Atten: 30 dB
7 Auto Tune
Ref Offset 1 dB
Ref 21.00 dBm 2 d

CenterFreq
2.412000000 GHz|

I—

StartFreq
2.398670000 GHz|

[Center 2.41200 GHz Span 24.66 MH
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.601 s (8001 pts)

11N20SISO_Ant1_2412

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.437000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 1010
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB.
Ref 21.00 dBm

CenterFreq
2.437000000 GHz|

I—

StartFreq
2423680000 GHz|

'Center 2.43700 GHz Span 26.64 MHz |5
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.809 s (8001 pts)

11N20SISO_Ant1_2437

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.462000000 GHz

& -
#Avg Type: RMS

PNO: Fast ~+— 17ig: Free Run AvglHold: 1010 -
IFGain:Low #Atten: 30 dB
Auto Tune|
Ref Offset 1 dB
Ref 21.00 dBm 1 s

CenterFreq
2.462000000 GHz|

I—

StartFreq|
2448800000 GHz!

StopFreq|
2.475200000 GHz/

ICenter 2.46200 GHz Span 26.40 MHz
#Res BW 3.0 kHz #/BW 10 kHz Sweep 2.784 s (8001 pts)

11N20SISO_Ant1_2462
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[ Keysight Spectrum Anahyzer - Swept SA

AL A
Center Freq 2.422000000 GHz #Avg Type: RMS
PNO: Fast -+ 11iQ: Free Run AvglHald: 1040

IFGain:Low #Atten: 30 dB
Ref Offset 1 dB Mkr1
Ref 21.00 dBm

CenterFreq
2.422000000 GHz|

StartFreq
2.401240000 GHz|

[Center 2.42200 GHz
#Res BW 3.0 kHz #VBW 10 kHz

[ Keysight Spectrum Analyzer - Swept SA

AL I .

Center Freq 2.437000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 1010
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB.
Ref 21.00 dBm

CenterFreq
2.437000000 GHz|

I—

StartFreq
2408580000 GHz|

StopFreq|
2.464420000 GHz/

CF Step,

nter 2.43700 GHz Span 54.84 MHz
#VBW 10 kHz ep 5.782 s (8001 pts)

11N40SISO_Ant1_2437

[ Keysight Spectrum Analyzer - Swept SA
AL F

iy [ 12:47:34 PMMay 1
Center Freq 2.452000000 GHz #Avg Type: RMS TRA
PNO: Fast ~+— 17ig: Free Run AvglHold: 1010
IFGain:Low #Atten: 30 dB
Auto Tune|
Ref Offset 1 dB 8 GHz
Ref 21.00 dBm 9 dBm|

CenterFreq
2.452000000 GHz|

|

StartFreq|
2425500000 GHz!

StopFreq|

Span 52.80 MHz
#/BW 10 kHz Sweep 5.567 s (8001 pts)

11N40SISO_Ant1_2452
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